Please follow these instructions
carefully. Much of the hardware
required to assemble this grill is
in an individually sealed bag that
is identified with respect to its
application. These sealed bags
will be referenced in the
appropriate assembly step.

A WARNING

@ Failure to follow all manufacturer's
instructions could result in serious
personal injury and/or property
damage. '

A CAUTION

® Some parts may contain sharp edgey
- especially as noted in manual!
wear protective gloves if necessary.

THIS GRILL IS FOR
OUTDOOR USE ONLY

Caution:

Read and follow all Saftey
Statements, Assembly
Instructions, and Use and Care
Manual Directions before
attempting to assemble and
cook. '

Installer / assembler:
Leave these instructions with
consumer.

To Consumer:
Keep this manual for future
reference.

CUSTOMER SERVICE
TOLL FREE 1-800-396-3838

Fiesta Gas Grills LLC
One Fiesta Dr., Dickson TN, USA 37055

5-34.0L

MODEL EEG5547-LE427
EEG5549-E417

| spsso-7 §

ey .



Insert caster into holes on gutside

corner of caster plug as shown.

Inserte el echador en los agujeros en la esquina
exterior del enchufe del echador segin lo demostrado.

° Leg Assembly

(Left Hand shown)
Asamblea de la pierna
(mano izquierda demostrada)

Console mounting

tabs are on front side g
No Tank ’ Tank of leg assemblies. /
Bracket Bracket Las lengiietas del o R
Ningin Soporte Del Tanque Soporte montaje de la consola
Tanque estdn en la parte
delantera de los
montajes de la pierna.
Left hand leg assembly Right hand leg assembly ‘ ! P °l REAR
Montaje de la pierna de la mang izquierda Montaje derecho de la pierna : PARTE
' POSTERIOR
Important: Identify Left and Right leg assembly. ‘ g
Importante: Identifique el montaje izquierdo y derecho de la pierna. _ >
Turn leg assembly upside down as shown and insert ' NP
s . FRONT
caster plug. Make sure caster plug tab is in line with A FRENTE
notch in leg.
Dé vuelta al montaje de la pierna al revés segiin lo
W demostrado e inserte el enchufe del echador. Cerci6rese
: A4 , ke . de que lengiieta del enchufe del echador esté en linea
con la muesca en pierna.
° _ Turn leg assembly over and tap on a hard surface Locking Caster Non-Locking Caster
until the caster plugs are fully seated. - . .
: Fijacién Del Echador Casteraster De modificacién limitada de la

Dé 1a vuelta al montaje de la pierna y golpee ligeramente
en una superficie dura hasta que los enchufes
del echador se asientan completamente.

Tab

Lengtieta

interpretacién

Insert Iocking casters into the outside corner hole in caster plugs on
front of leg assemblies and press in until caster is fully seated as shown.
Insert locking casters into the outside comer hole in caster plugs on

front of leg assemblies and press in until caster is fully seated as shown.

Insert non-locking casters into the outside corner hole in caster plugs

on rear of leg assembiles.
Inserte los echadores de modificaci6n limitada de la interpretacion

k en el agujero de la esquina exterior en

Notch

Muesca

Caster Plug

3
yv



mounting tab facing up. Place non-tank side of bottom
*.20 x 1/2” carriage bolt and wing nut.

dn lo demostrado con los revestimientos de la

ado del no-tanque de la cacerola inferior sobre la

* pernos de carro y tuercas de ala.

Bottom Pan
Cacerola Inferior

Bottom Support.
Ayuda Inferior

—

> T

le.
echo.

—

»le mounting tab facing up. Place tank side of bottom
1-20 x 1/2” carriage bolt and wing nut.

trado, con los revestimientos de la lengiieta del

jue de la cacerola inferior sobre la ayuda inferior.

ro y la tuerca de ala.

Console mounting'tab facing up.
Revestimientos de 1a lengiieta del montaje
de la consola

To insert back panel, first slide panel into place as shown. (No fasteners are used during this phase of
assembly)

Para insertar detrss el panel, primero resbale el panel dentro de lugar seglin'lo demostrado. (no se utiliza
ningunos sujetadores durante esta fase de la asamblea)

Position side panels over legs and slide up into position. Bottom flange of side panel hooks over bottom
support. After sliding side panel into position, align holes in side panel, leg, and back panel and attach
using (4) 1/4-20 x 2” carriage bolts per panel and (2) push pins per panel as shown.

Coloque los paneles laterales sobre las piernas y resbale para arriba dentro de la posicion.

Base el reborde de los ganchos del panel lateral sobre la ayuda inferior. Después de resbalar el panel lateral
dentro de la posicidn, alinee los agujeros en panel lateral, pierna, y pauel trasero y fijacién usando

(4) los pernos de carro de 1/4-20 del x 2"por panel y (2) los pernos de! empuije por panel segiin lo demostrado.

& Push pin

Empuje el permo )
S/

Push against

leg assembly ’ %
Empuje contra 5
el montaje

de la pierma

=~
Then stide up T ~
into position
Entonces resbale para
arriba dentro de ia posicién

T
8) 1/4"-20X 2" Carriage Boit (8) 1/4”-20 Wingnut (2) Push Pin-
(8) Perno De Carro De 1/4"- De 20 Del X2" (8) wingnut 1/4"-20

(2) Empuja El Pernc

J S JRUR P A i © e A e i oo



To install top bracket first align holes in bracket with the
matching holes on the leg assembly.(NOTE: Bracket should
be arranged so that the pin assembly is toward the outside
of leg assembly.) Then attach bracket with (2) #10 x 1/2
phillips drive screws.

Para instalar el soporte superior primero alinee los agujeros en
soporte con los agujeros que emparejan en la pierna
assembly.(NOTE: El soporte debe ser arreglado de modo que el
pemo montaje esté hacia el exterior del montaje de la pierna.)
Entonces una el soporte con (2) los tornillos el 1/2 Phillips de la
impulsién de #10 x.

NOTE:LONGER SIDE OF PIN SHOULD FACE
DOWNWARD '

EL LADO DE NOTE:LONGER DEL PERNO DEBE
HACER FRENTE HACIA ABAJO

RH TOP BRACKET

ATTACHMENT o

ACCESORIO SUPERIOR DEL
SOPORTE EL DERECHO

‘When installing bottom bracket, first insert bent tab on

bracket into large hole on bottom of leg assembly and align
the hole from the bracket and leg assembly and attach 9
using #10 x 1/2 phillips drive screws.

. Install header
Instale el jefe u:
de los montajes

Al instalar e] soporte inferior, el primer relleno dobl6 la N e
lengiieta en el soporte en el agujero grande en el fondo del A
. montaje de Ia pierna y alinea el agujero del montaje del soporte TS
!y de la pierna y lo une con los tornillos el 1/2 Phillips de 1a
| impulsién de #10 x.
] &
!
RH BOTTOM BRACKET
1 ATTACHMENT
| ACCESORIO INFERIOR DEL SOPORTE 1
i EL DERECHO
1 :
|
} Slide nylon washer over pin

on bottom bracket. . H
Resbale la arandela de nylon sobre el
perno en el soporte inferior.

Th
br:
RH Top Bracket RH Bottom Bracket ‘ he:
Soporte Superior el Derecho Soporte Inferior e] Derecho & & bo'
En
SO}
jef
Repeat for left side Ti
Répétition pour le coté gauche (6 #10x 12Phillips Serew
l (6) tomillo Phillips de #10 x €] 172




- To install doors first attach bottom of door by sliding
hole on bottom of door over stud on bottom bracket.
Para instalar puertas primero una el fondo de la puerta
resbalando el agujero en el fondo de la puerta sobre el
perno prisionero en el soporte inferior.

Then push up on hinge pin in top bracket and tilt door
inward allowing hinge pin to snap into place in hole on
top of door. )

Entonces empuje hacia arriba en el perno de bisagra en
soporte superior e incline el interior de la puerta permitiendo
que el perno de bisagra se encaje a presién hacia lugar en
agujero encima de puerta.

—

After attaching door, check spacing between doors for
consistency. If door spacing is not consistent then gently
loosen screw in bottom bracket and shift bracket to align
doors, after aligning doors tighten bracket securely.
Después de unir la puerta, compruebe el espaciamiento entre las
puertas para saber si hay consistencia. Si el espaciamiento de la puerta
no es constante entonces suavemente afloje el tornillo en el soporte
inferior y el soporte de la cambio para alinear puertas, después de que
las puertas que alinean aprieten el soporte con seguridad.

Position console/valve assembly over tabs as shown

Coloque a asamblea de console/valve sobre lengiietas segiin lo deffibstrado

Locate Console on tabs as shown.
(Right side shown)
Localice la consola en lengiietas segiin lo demostrado.
(derecho demostrado)

Note: Do not attach screws into console at this point in assembly.
Nota: No una los tornillos en la consola a este punto en asamblea.

CONT ™y




Install burners by feeding burner though slot in the base casting and
guiding burner tube over orifice in valve, see illustration below. Secure burners

with three 1/4-20 x 3/4” carriage bolts and 1/4”-20 Knurl nuts.

Instale las hornillas alimentando la hornilla aunque la ranura en el bastidor bajo y el tubo

de gufa de la homnilla sobre el orificio en vélvula, ven la ilustracién abajo. Asegure las hornillas *
con tres pernos de carro de 1/4"-20 x el 3/4" y tuercas del nudo 1/4"-20.

—>»13/8"

Burner Tube
Tubo De la
‘Hornilla

Valve Orifice
Orificio De la
Vilvula
Burner tube must fit over valve orifice as shown.

El tubo de ]a hornilla debe caber el orificio excesivo
de la vélvula segin lo demostrado.

(3) 1/4" - 20 X 3/4" Carriage Bolt (3) 1/4''-20 Knurl Nut -

Perno De Carro De 1/4"- De 20 Del X 3/4"

Tuerca Del Nudo 1/4"-20

“REG R = L 2 G R R R
Install three cross lighter spacers over threaded studs in bottom cross lighter, then install cross lighter top
plate. Secure with three #10-24 wingnuts. Tabs in cross lighter top must fit into “‘grooves” on top

of burners as shown in illustration below.

Instale tres pernos prisioneros roscados excedente cruzado
de los espaciadores del alumbrador en el alumbrador
cruzado inferior, después instale la placa cruzada de

la tapa del alumbrador. Asegure con tres wingnuts #10-24.
Las lengiictas en tapa cruzada del alumbrador deben

caber en "surcos” encima de las hornillas segiin lo
demostrado en la ilustracién abajo.

Spacer
Espaciador

#10-24 Wingnut
wingnut #10-24

Cross Lighter Spacer
Espaciador Cruzado
Del Alumbrador

IMPORTANT

Tabs in cross lighter top fit

into “grooves” on top of burners.
Lengiietas en la tapa cruzada del alumbrador
cabida en "surcos" encima de las hornillas.

Tube Spacer
Espaciador Del Tubo

#10-24 Wingnut
wingnut #10-24




Install Heat Distribution Plate by placing in position so that the six
supports rest on the six ribs in the base casting.

Instale la placa de la distribuci6n del calor colocando en la posicion  Support
de modo que las seis ayudas se basen sobre las seis costillas Ayuda
en el bastidor bajo.

Rib in Base Casting
Costilla en el bastidor
bajo

y

Install lid by sliding mounting tabs on back of lid into slots provided and
attach hinge clip as shown.

Instale la tapa resbalando lengiietas del montaje encendido detrds de la tapa
dentro de las ranuras proporcionadas y una el clip de la bisagra segiin lo
demostrado.

Locate handle bagpack.
Establezca el bagpack de la manija.

To install handle, slide handle into slots provided in bottom of lid castirlg, then attach handle using
handle mounting brackets provided by attaching with (2) #10 x 1/2 screws through silicone bumper and
handle bracket as shown.

Para instalar la manija, resbale 2 manija dentro de las ranuras proporcionadas en el fondo del bastidor de la
tapa, después la manija de la fijacién usando los soportes de montaje de la manija proporcionados uniendo (2)
de los tornillos de #10 x el 1/2 a través del tope del silicén y del
soporte de la manija segtin lo demostrado.

#10 x 3/8 screw
#10 x 3/8 tornillo

Attach handle to bracket using (1) #10 x 3/8 screw.
Una la manija al soporte usando (1) #10 x 3/8 tomillo.

Repeat for left hand side of handle and handle bracket.
Repetici6n para el lado de la mano izquierda de la manija y
del soporte de la manija.

4) #10x 12 Philllips Screw (black)
tomillo Phillips de #10 x €] 172 (negro)
(2)#10x3/8 Screw (silver) Rubber bumper
#10x 3/8 tomillo (plata) Tope de goma




TTACHMENI
S OFHEAT

Locate Ignition module on back of console and attach (2) wires from cross lighter to ANY of the four
terminals on back of ignition module. Then take (2) wires from Side burner and attach to remaining two
terminals on ignition module.

Sitde el médulo de la ignicién encendido detrés de la consola y una (2) los alambres del alumbrador cruzado a
CUALESQUIERA de los cuatro terminales encendido detrds del médulo de la ignicién. Después tome (2) los
alambres de la hornilla lateral y tinalos a los dos terminales restantes en el médulo de la ignicién.

NOTE: After wiring side burner, bundle wires together

. and wire tie through a hole in casting support to
ensure the tank can be installed and removed freely.
NOTA: Despusés de hornilla de la cara tela, el paquete ata con
alambre junto y el lazo del alambre a través de un agujero en
la ayuda del bastidor para asegurar el tanque se puede instalar
y quitar libremente.

gnitor may not be exactly as shown.
gnitor puede no estar exactamente segiin lo demostrado.

Attach logo and Heat Indicator using the knurl nuts provided.
Una la insignia y caliente el indicador usando las tuercas del nudo proporcionadas.

yV

Insert Tank Bracket into Slot, Rotate 90 Degrees.
Slide Down Over Tank Ring to Hold Tank in Place.

Inserte el soporte del tanque en ranura, rote 90 grados. Resbale abajo sobre el anillo del
tanque hacia el tanque del asimiento en lugar

MP ORTAN T': Ensure hose

assembly does not contact the casting,
or any other parts which will get hot.

IMPORTANTE Asegure el

montaje de manguera no

entra en contacto con el
bastidor, o ningunas otras piezas
que consigan calientes.

Regulator Connection Facing Front.
Frente Dg los Revestimientos De la
Conexi6én Del Regulador

Ay

WARNING: Before proceeding with the following steps, ensure you have read L.P.
Gas Cylinder Hose and Regulator sections of the USE AND CAREMANUAL.

The L.P. cylinder, if supplied with your grill, has been shipped empty for safety
reasons. The cylinder must be purged of air and filled prior to use. Follow all
directions under L.P. Gas Cylinder Filling section of the USE AND CARE
MANUAL. -

ADVERTENCIA: Antes de proceder con los pasos siguientes, asegurele han leido L.P.
Secciones de la manguera y del regulador del cilindro de gas del USO Y del
CAREMANUAL. El cilindro de L.P,, si estd provisto de su parrilla, ha sido vacfo enviado
por razones de seguridad. El cilindro se debe purgar del aire y llenar antes de uso. Siga
todas las direcciones bajo seccién que llena del cilindro de gas de L.P. del MANUAL del
USO Y del CUIDADO.

FINISH/FINAL

B










REF #

PRAIUME LN

[ ]
P i i
whEo

14.

<22,

.23,

" 24,
25.
26.
27.
28.
29,
30.
31.
32.
33.
34
3s.
36.
37.
38.
39,
40.
41. -
42.-
43,
44,
45.
46.
47.
48.

an

. Cast Iron Cooking Grids (2)

| Knurl Nut (3)

| Wing Nut (2)

DESCRIPTION (QTY.)
Logo (1)

Lid (1)

Temperature Gauge (1)

Left Hand Handle Bracket (1)
Rubber Bumper (2)

Right Hand Handle Bracket(l
Shelf Tube (2)

Side burner Knob (1)

Handle (1)

WingNut (3)

Cross Lighter Top Plate (1)
Spacer (3)

Cross Lighter Bottom Plate (1
Electrodes (2) )
Heat Distribution Plate (1)

Grease Tray (1)
Burner (3)

Base Casting (1)

Left Hand Shelf Trim (1)

Box Shelf (1)

Carriage Bolt (3)

1/4-20 Wing Nut, Clear Zinc(3
Locking Caster (2)

Shelf Support Bracket A (2)
Shelf Support Bracket B (2)
Side Panel (2)

Left Leg Assembly (1)
Carriage Bolt (8)

Right hand door (1)
Header (1)

Ignitor (1)

Knob (1)

Tank Clip (1)

Bottom Plate (1)

Manifold Assembly (1)

Non Locking Caster (2)
Caster Insert (4)

Console Assembly (1)

Push Pin (2)

Right Leg Assembly (1)
Side Burner Lid Handle (1)
Burner Tray (1)

Side Burner Lid (1)

Right Hand Shelf Trim (1)

Side Burner Base (1)

Insignia

Tapa

Galga De la Temperatura

Soporte De la Manija De la Mano izquierda
Tope De goma

Soporte Derecho De 1a Manija

Tubo Del Estante

Perilla lateral de la hornilla

Manija

Hierro fundido Que cocina Rejillas

Tuerca De Ala

Placa Cruzada De la Tapa Del Alumbrador

Espaciador ' ‘

Placa Inferior Del Alumbrador Cruzado
Electrodos :

Placa De la Distribucién Del Calor

Tuerca Del Nudo
Bandeja De la Grasa
Hornilla

Tuerca De Ala
Bastidor Bajo
Ajuste Del Estante De la Mano izquierda
Estante De la Caja

Perno De Carro

1/4-20 Tuerca De Ala, Cinc Claro
Fijacion Del Echador

Soporte Del Estante A

Soporte Del Estante B

Panel Lateral
Asamblea Izquierda De la Pierna

‘| Perno De Carro

Puerta derecha

Jefe

Ignitor

Perilla

Clip Del Tanque

Placa Inferior

Asamblea Mul'tiple

no fijacién del echador

Relleno Del Echador

montaje de la consola

Empuje El Perno

Asamblea Derecha De la Pierna
Manija Lateral De la Tapa De la Hornilla -
Bandeja De la Hornilla

Tapa Lateral De la Hornilla
Ajuste derecho del estante
Base Lateral De la Hornilla

PART #

SP5049-26
SM5008-1L
SP5003-30
SP5061-6 \¢|_
SP5011-15>¢<
SP5060-6
SP5008-16E
SP5003-7
SP5036-19
SP102A-3G
SP18-16
SP5024-20
SP5000-40
SP5026-20
SP5027-20
SP5034-9
SP5006-16
SM5036-9W
SP5092-12
SP25-16
SM5001-2L
SM5044-9E
SM5045-9E
SP5012-18
SP5012-16
SP5003-22
SM5023-6E
SM5024-6E
SM5064-9E
SM5243-42E
SP5023-18
SP5249-42
SP5255-42
SP5028-20
SP5002-7
SP21-6
SM5024B-9E
SP5025-4
SP5002-22
SP5001-33

e SM5266-42E
SP5013-15
SM5242-42E
SM5032-19E
SP5055-9
SM5056-9E
SM5290-42E

SM5046-9E

A e CRRE e e

Lo -

R




a1, yvarming Kack (1) Lstante Jue se cauenta Srouisa-s
52. ' | Bezel (3) Bisel SP5037-6
53. #10 x 1/2 Phillips screw (38) | tornillo Phillips de #10 x el 1/2 P SP5018-18
54. Side Burner (1) Hornilla Lateral SSPS094A-12
55, Side Burner Cooking Grid (1)| Hornilla Lateral Que cocina Rejilla SP135-3
56. Shoulder Screw (2) Tornillo De Hombro SP5019-18
57. Lid Overlay (1) Recubrimiento De la Tapa SP5057-9
58. #10-24 Wing Nut (1) Tuerca De Ala #10-24 SP18-16
59, Ground Wire (1) Alambre De tierra SP5006-20
60. Back Panel (1) Panel Trasero SM5051-9E
‘61. Side burner bezel (1) Bisel lateral de la hornilla SP5057-6
62. | #8x 3/8 Tapping Screw (2) #8 x 3/8 tornillo que golpea ligeramente SP15-21
63. 1/4 -20 x 1/2 Carriage Bolt (2)| 1/4 perno de carro de -20 del x 1/2 B SP5021-18
64. 1/4 - 20 x 1/2 Wingnut, (2) wingnut de 1/4 - de 20 del x 1/2 SP2-16
65. Right Top Bracket (1) Soporte Superior Derecho SP5252-42
66. ‘ Left Top Bracket (1) Soporte Superior Izquierdo P SP5257-42
67. Right Bottom Bracket (1) Soporte Inferior Derecho SP5254-42
68. | Left Bottom Bracket (1) Soporte Del Fondo Izquierdo SP5253-42
69. Left Door (1) . Puerta Izquierda SP5250-42
70. Ignitor Button (1) Botén De Ignitor SP5030-20
71. Ignitor Nut (1) Tuerca De Ignitor SP5031-20.
72. Door stop bracket (1) Soporte de parada de puerta SP5258-42
73. #10 x 1/2 Screw (7) tornillo de #10 x el 1/2 SP5025-18
74. Nylon washer (2) Arandela de nylon SP5002-17
75. | #10 X 3/8 Screw (2) #10 X 3/8 Tornillo @ $A5037 =/ ¢ | spsozeis-
76. LH handle end cap Casquillo de extremo de la manija de la LH$SP5035-19
7. RH handle end cap Casquillo de extremo de la manija el derecho @SP5034-19 )
1 0 J ,o ﬂ & 7~ ;U/

4

4

/

/—//;1/626 (?/LI}O

SpSeS-IS

oy



	EEG5547-LE427-1
	EEG5547-LE427-2
	EEG5547-LE427-3
	EEG5547-LE427-4
	EEG5547-LE427-5
	EEG5547-LE427-6
	EEG5547-LE427-7
	EEG5547-LE427-8
	EEG5547-LE427-9
	EEG5547-LE427-10
	EEG5547-LE427-11
	EEG5547-LE427-12

